Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: XL Torque Tube for Aluminum Tables
XL Torque Tube for Aluminum Tables Description:

Torque tube assembly for Aluminum tables.
NOTE: This site is no longer updated with new information.


Components
090 005 645 090 005 645 Torque Tube with 2nd Spring Hook
809 881 640BG 809 881 640BG Hex Head Cap Screw, 5/8-11 x 4", Bag of 10
070 007 752 070 007 752 Spacer
070 007 302 070 007 302 Spacer, Front End
963 400 002BG 963 400 002BG X-Washer, 3/16", Bag of 10
945 867 242BG 945 867 242BG Washer, 13/32 x 1-1/2", Bag of 10
000 022 782 000 022 782 Spring, Counterbalance
070 001 668 070 001 668 Roller, Spring, Front End Assembly
070 007 295 070 007 295 Table Support Assembly, RH
710 501 009 710 501 009 Grease Fitting
844 081 002BG 844 081 002BG Nut, Stover Lock, 5/8-11, Bag of 10
919 000 700BG 919 000 700BG Internal Retaining Ring, Bag of 10
070 002 698 070 002 698 Bearing, .625 x 1.562 x .875"
809 865 245BG 809 865 245BG Hex Head Cap Screw, 3/8-16 x 1-1/2", Bag of 10
090 004 007 090 004 007 Torque Tube Hanger
840 065 002BG 840 065 002BG Nut, Flex Lock, 3/8-16, Bag of 10
090 005 015 090 005 015 Torque Tube Bearing
000 026 042 000 026 042 Micro Switch
070 001 852 070 001 852 Lever, Off Spot
818 227 202BG 818 227 202BG Phillips Round Head Sems Machine Screw, #6-32 x 1-1/4", Bag of 10
843 127 002BG 843 127 002BG Nut, Keps, #6-32, Bag of 10
070 001 853 070 001 853 Spring
070 001 854 070 001 854 Screw, Adjusting
835 549 002BG 835 549 002BG Nut, Hex Jam, 1/4-20, Bag of 10
070 001 591 070 001 591 Pin
809 869 245BG 809 869 245BG Hex Head Cap Screw, 7/16-14 x 1-1/2", Bag of 10
949 100 002BG 949 100 002BG Washer, 59/64 x 15/32, Bag of 10
844 069 002BG 844 069 002BG Nut, Stover Lock, 7/16-14, Bag of 10
070 007 296 070 007 296 Table Support Assembly, LH
809 869 325BG 809 869 325BG Hex Head Cap Screw, 7/16-14 x 2", Bag of 10
612 070 012 612 070 012 Counter Balance Spring Eye Repair Kit
610 704 003 610 704 003 Torque Tube & Yoke Conversion Kit
Top | Back | Home